ENTREME MAN

Heavy-Duty Aquatic Weed Rake - 11’
Assembly Instructions

3005.4374

PRODYCTS
Item Part Number Description Qty

1 4371-001 Lower Handle 1
2 4371-002 Upper Handle 1
3 4371-003 Handle Grip 1
4 4371-004 Rake Head 1
5 4371-005 Rake Head Brace 2
6 4371-006 Rake Tine 20
7 9283K14 End Cap 1
8 93625A250 M6 Lock Nut 22
9 98930A042 M6 x 35mm Carriage Bolt 20
10 4381-003 Handle Lock 1
1 93657A428 6mm Spacer 1
12 9489T57-M M6 x 40mm Eyebolt 1
13 94545A230 M6 Wing Nut 1
14 91310A446 M6 x 50mm Hex Head Bolt 1
15 97248A316-M M6 x 50mm Carriage Bolt 1
16 97248A313 M6 x 20mm Carriage Bolt 2
17 97400A101 M6 Flanged Lock Nut 2
18 4371-007 Rope 1
19 4371-008 Tubular Float 1
20 4371-009 Hook and Loop Float Binding 2
21 4381-001 4’ Extension Tube 1
22 4381-002 8" Splice Tube 1

Read, Follow, and Save These Instructions.

A Warnings:

e Ensure all hardware is securely fastened before use.

e Beware of potential pinch points.

e When not in use, store the rake with the tines facing downward to prevent serious harm of injury.

Customer Service: service@extrememax.com | www.extrememax.com




%

\

Customer Service: service@extrememax.com | www.extrememax.com




Product Satisfaction Guarantee

At Extreme Max, we pride ourselves on making quality products and wish to correct any mistakes on our end. If you are
not 100% satisfied with the product, for any reason, please reach out to us. We are here to help!

Warranty

This product is warranted for consumer use for 2 years after the date of retail purchase. Warranty includes parts only.
Warranty valid only in the USA.

This product is warranted to the original retail purchaser to be free from defects in material and workmanship, ordinary
wear and tear expected. This warranty shall not apply to any defects caused by: (I) overloading, (ll) physical abuse

of goods or any acts of vandalism by any person, (lll) improper installation or use contrary to the instructions, (IV)
commercial use. The sole remedy under this warranty is at the discretion of manufacturer: the replacement of the same

or similar product, or the refund of the original purchase price. Extreme Max™ is not responsible for any consequential or
incidental damages. Any and all freight charges to handle warranty claims are the responsibility of the consumer. Extreme
Max™ is not responsible for any labor charges that may be incurred.

For all inquries please send your name, mailing address, main contact phone number, original retail sales receipt,
summary of alleged defect and any applicable pictures to service @extrememax.com.

Assembly Instructions
Read all information included on page 1 and 2 before beginning operation or installation.

1. Locate the rake head and tines. One at a time, attach the tines to the rake head using M6 x 35mm carriage
bolts and M6 lock nuts. The tines should extend down and away from the remaining flat edge of the rake head.
2. Next, insert the 6mm spacer into the open end of the lower handle and align it with the mounting holes
approximately 1” from the edge of the handle. Insert an M6 x 50mm carriage bolt through the aligned holes and
spacer. Insert the open threads on the opposite side of the handle through the center mounting hole in the rake
head, placing the handle end inside the angle of the rake head. Secure the assembly with an M6 lock nut.
3. On the remaining mounting holes on top of the rake head, align the flat end of each of the rake head braces
in a position where they may rotate to the handle. Loosely secure the braces to the rake head with M6 carriage
bolts and M6 flanged lock nuts.
4. Align the curved ends of the two rake head brackets on either side of the handle. Pass an M6 x 50mm hex
head bolt down through the aligned mounting holes and secure with an M6 lock nut.
5. At this point, decide whether or not you will be utilizing the included rope assist.
¢ |nstallation with Rope Assist: Remove the handle lock from one end of the 8” splice tube. Insert this end
into the lower handle and align the mounting holes. Insert the M6 eyebolt through the aligned holes and
secure it with the M6 wing nut.
¢ |[nstallation without Rope Assist: Insert the 8” splice tube into the open end of the lower handle and
maneuver so the handle lock pins snap into position inside the lower handle’s button holes.
6. Place the 4’extension tube onto the open end of the splice tube and maneuver so the handle lock pins snap
into position inside the extension tube’s button holes.
7. Insert the upper handle into the open end of the extension tube and maneuver so the upper handle lock pins
snap into position inside the extension tube’s button holes. (Position the upper handle so the angled end points
the same direction as the tines.)
8. At the angled end of the upper handle, insert the end cap until it is flush with the end of the handle.
9. Slide the handle grip over the end cap and onto the upper handle. Continue until the handle grip sits fully onto
the handle.
10. Tighten all hardware.

Optional Float Assembly:

The included float is designed for use when using the rake to skim the surface area of your waterfront rather
than reaching to the bottom.

1. Center the float on top of the assembled rake head.

2. Using the included hook and loop fasteners, extend the fastener around the float and rake head, securing it
back to itself. For best results, keep the fasteners wide on the rake head. E

Customer Service: service@extrememax.com | www.extrememax.com



ENTREVE WAN Rateau a mauvaises herbes aquatiques
PRODUCTS robuste - Instructions de montage de 11 pi

Article | Numéro d’article La description Qté 3005.4374
1 4371-001 Poignée inférieure 1
2 4371-002 Poignée supérieure 1
3 4371-003 Poignée 1
4 4371-004 Téte de rateau 1
5 4371-005 Attelle de téte de rateau 2
6 4371-006 Dent de rateau 20
7 9283K14 Embout 1
8 93625A250 Ecrou de blocage M6 22
9 98930A042 Boulon de Carrosserie M6 x 35mm 20
10 4381-003 Serrure de poignée 1
1 93657A428 Entretoise 6mm 1
12 9489T57-M Boulon a ceil M6 x 40 mm 1
13 94545A230 Ecrou a oreilles M6 1
14 91310A446 Boulon a téte hexagonale M6 x 50 mm 1
15 97248A316-M Boulon de Carrosserie M6 x 50mm 1
16 97248A313 Boulon de Carrosserie M6 x 20mm 2
17 97400A101 Ecrou de blocage a bride M6 2
18 4371-007 Corde 1
19 4371-008 Flotteur Tubulaire 1

20 4371-009 Attache flottante auto-agrippante 2
21 4381-001 Tube d’extension de 4 1
22 4381-002 Tube d’épissure de 8" 1

Lisez, suivez et enregistrez ces instructions.

A Mises en garde:

e Assurez-vous que tout le matériel est solidement fixé avant utilisation.
e Méfiez-vous des points de pincement potentiels.
e Lorsqu’il n’est pas utilisé, rangez le rateau avec les dents tournées vers le bas pour éviter des blessures graves.

Customer Service: service@extrememax.com | www.extrememax.com




%

\

Customer Service: service@extrememax.com | www.extrememax.com




Garantie De Satisfaction Du Produit

Chez Extreme Max, nous sommes fiers de fabriquer des produits de qualité et souhaitons corriger toute erreur de notre part.
Si vous n’étes pas satisfait a 100% du produit, pour quelque raison que ce soit, veuillez nous contacter. Nous sommes ici pour
aider!

Garantie

Ce produit est garanti pour une utilisation grand public avec une garantie a vie limitée. La garantie ne comprend que les piéces.
Garantie valable uniquement aux Etats-Unis.

Ce produit est garanti a I'acheteur au détail d’origine comme étant exempt de défauts de matériaux et de fabrication,

d'usure normale attendue. Cette garantie ne s’applique pas aux défauts causés par: (I) la surcharge, (Il) I'abus physique de
marchandises ou tout acte de vandalisme par quiconque, (lll) une mauvaise installation ou utilisation contraire aux instructions,
(IV) une utilisation commerciale. Le seul recours en vertu de cette garantie est a la discrétion du fabricant: le remplacement du
méme produit ou d’un produit similaire, ou le remboursement du prix d’achat d'origine. Extreme Max™ n’est pas responsable
des dommages indirects ou accessoires. Tous les frais de transport pour traiter les demandes de garantie sont a la charge du
consommateur. Extreme Max™ n’est pas responsable des frais de main-d’ceuvre qui pourraient étre encourus.

Pour toutes demandes, veuillez envoyer votre nom, votre adresse postale, votre numéro de téléphone principal, le recu de
vente au détail original, le résumé du défaut allégué et toutes les photos applicables a service @extrememax.com

Instructions de montage
Lisez toutes les informations incluses aux pages 1 et 2 avant de commencer I'utilisation ou l'installation.

1. Localisez la téte de rateau et les dents. Une a la fois, fixez les dents a la téte de rateau a 'aide de boulons de
carrosserie M6 x 35 mm et d’écrous de blocage M6. Les dents doivent s’étendre vers le bas et loin du bord plat
restant de la téte de rateau.
2. Ensuite, insérez I'entretoise de 6 mm dans I'extrémité ouverte de la poignée inférieure et alignez-la avec les trous
de montage a environ 1” du bord de la poignée. Insérez un boulon de carrosserie M6 x 50 mm dans les trous alignés
et I'entretoise. Insérez les filets ouverts sur le c6té opposé de la poignée a travers le trou de montage central de la
téte de rateau, en placant I'extrémité de la poignée a l'intérieur de I'angle de la téte de rateau. Fixez 'ensemble avec
un contre-écrou M6.
3. Sur les trous de montage restants sur le dessus de la téte de rateau, alignez I'extrémité plate de chacun des
renforts de la téte de rateau dans une position ou ils peuvent tourner avec la poignée. Fixez sans serrer les
entretoises a la téte de rateau avec des boulons de carrosserie M6 et des écrous de blocage a bride M6.
4. Alignez les extrémités incurvées des deux supports de téte de rateau de chaque c6té de la poignée. Passez un
boulon a téte hexagonale M6 x 50 mm dans les trous de montage alignés et fixez-le avec un écrou de blocage M6.
5. A ce stade, décidez si vous utiliserez ou non I’assistant de corde inclus.
e lInstallation avec Rope Assist : retirez le verrou de la poignée d'une extrémité du tube d’'épissure de 8
pouces. Insérez cette extrémité dans la poignée inférieure et alignez les trous de montage. Insérez le boulon a
ceil M6 dans les trous alignés et fixez-le avec I'écrou a oreilles M6.
e Installation sans aide a la corde : insérez le tube d’épissure de 8” dans I'extrémité ouverte de la poignée
inférieure et manceuvrez de maniére a ce que les goupilles de verrouillage de la poignée s’enclenchent dans
les trous des boutonniéres de la poignée inférieure.
6. Placez le tube d’extension de 4 pi sur I'extrémité ouverte du tube d’'épissure et manceuvrez de sorte que les
goupilles de verrouillage de la poignée s’enclenchent en position a I'intérieur des trous de boutonnage du tube
d’extension.
7. Insérez la poignée supérieure dans I'extrémité ouverte du tube d’extension et manceuvrez de sorte que les
goupilles de verrouillage de la poignée supérieure s’enclenchent en position a l'intérieur des trous de boutonnage du
tube d’extension. (Positionnez la poignée supérieure de sorte que I'extrémité coudée pointe dans la méme direction
que les dents.)
8. At the angled end of the upper handle, insert the end cap until it is flush with the end of the handle.
9. Faites glisser la poignée sur le capuchon d’extrémité et sur la poignée supérieure. Continuez jusqu’a ce que la
poignée repose complétement sur la poignée.
10. Serrez tout le matériel.

Customer Service: service@extrememax.com | www.extrememax.com



Ensemble de flotteur en option:

Le flotteur inclus est congu pour étre utilisé lorsque vous utilisez le rateau pour écumer la surface de votre front de
mer plutét que d’atteindre le fond.

1. Centrez le flotteur sur la téte de rateau assemblée.

2. A I'aide des attaches auto-agrippantes incluses, étendez I'attache autour du flotteur et de la téte de rateau, en la
fixant sur elle-méme. Pour de meilleurs résultats, gardez les attaches larges sur la téte de rateau.

Customer Service: service@extrememax.com | www.extrememax.com



